FAIRING FOR DUCATI 848 EVO 2012

FAIRING for Ducati 848 EVO 2012
 
(1)  77157528B
SCREW TCEIF M10X20
 
(2)  85611361A
WASHER (PACK OF 10)
 
(2)  85611361A
WASHER (PACK OF 10)
 
(2)  85611361A
WASHER (PACK OF 10)
 
(2)  85611361A
WASHER (PACK OF 10)
 
(3)  85040821A
THREADED INSERT (PACK OF 5)
 
(3)  85040821A
THREADED INSERT (PACK OF 5)
 
(3)  85040821A
THREADED INSERT (PACK OF 5)
 
(3)  85040821A
THREADED INSERT (PACK OF 5)
 
(3)  85040821A
THREADED INSERT (PACK OF 5)
 
(4)  48015031AA
UPPER HALF-FAIRING L.H. RED
(4)  48015031AT
UPPER HALF-FAIRING L.H. BLACK
(4)  48015031AW
UPPER HALF-FAIRING L.H. WHITE
 
(5)  43713071AG
STICKER 848 FOR RED
 
(5)  43713071AG
STICKER 848 FOR RED
 
(5)  43713071AT
STICKER 848 FOR BLACK
 
(5)  43713071AT
STICKER 848 FOR BLACK
 
(5)  43713071BG
STICKER 848 FOR WHITE
 
(5)  43713071BG
STICKER 848 FOR WHITE
 
(6)  48012281BG
LEFT LOWER HALF-FAIRING
(6)  48012281BK
LEFT LOWER HALF-FAIRING
(6)  48012281CG
LEFT LOWER HALF-FAIRING
 
(7)  48610732A
INSULATING PANEL, LEFT
 
(8)  48610742A
INSULATING PANEL, RIGHT
 
(9)  48012302BG
LOWER HALF-FAIRING R.H.
(9)  48012302BK
LOWER HALF-FAIRING R.H.
(9)  48012302CG
LOWER HALF-FAIRING R.H.
 
(10)  85041091A
WASHER, SPRING (PACK OF 10)
 
(10)  85041091A
WASHER, SPRING (PACK OF 10)
 
(11)  48015021AA
UPPER HALF-FAIRING R.H. RED
(11)  48015021AT
UPPER HALF-FAIRING R.H. BLACK
(11)  48015021AW
UPPER HALF-FAIRING R.H. WHITE
 
(12)  46012491A
LEFT PANEL
 
(13)  77214411AA
SCREW
 
(13)  77214411AA
SCREW
 
(13)  77214411AA
SCREW
 
(13)  77214411AA
SCREW
 
(14)  85040551A
QUICK FASTENING (PACK OF 5)
 
(14)  85040551A
QUICK FASTENING (PACK OF 5)
 
(14)  85040551A
QUICK FASTENING (PACK OF 5)
 
(15)  56420711AA
FRONT MUDGUARD ASSEMBLY RED
(15)  56420711AT
FRONT MUDGUARD ASSEMBLY BLACK
(15)  56420711AW
FRONT MUDGUARD ASSEMBLY WHITE
 
(16)  48410601AG
AIR CONVEYOR
 
(17)  77210893B
SCREW
 
(18)  71614011A
SPACER 6.2X8.5X14 (PACK OF 5)
 
(19)  75840181A
CLAMP, WIRE 11 MM (PACK OF 10)
 
(20)  85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
 
(20)  85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
 
(20)  85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
 
(20)  85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
 
(20)  85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
 
(21)  83014681A
BRACKET, COWLING LH
 
(22)  77210861B
SCREW TBEI M5X18 (PACK OF 2)
 
(22)  77210861B
SCREW TBEI M5X18 (PACK OF 2)
 
(22)  77210861B
SCREW TBEI M5X18 (PACK OF 2)
 
(22)  77210861B
SCREW TBEI M5X18 (PACK OF 2)
 
(22)  77210861B
SCREW TBEI M5X18 (PACK OF 2)
 
(23)  77210943B
SCREW, SPECIAL (PACK OF 2)
 
(24)  46012481A
RIGHT BULKHEAD
Part number Description
# 1
77157528B
SCREW TCEIF M10X20
# 2
85611361A
WASHER (PACK OF 10)
# 3
85040821A
THREADED INSERT (PACK OF 5)
# 4
48015031AA
UPPER HALF-FAIRING L.H. RED
# 4
48015031AT
UPPER HALF-FAIRING L.H. BLACK
# 4
48015031AW
UPPER HALF-FAIRING L.H. WHITE
# 5
43713071AG
STICKER 848 FOR RED
# 5
43713071AT
STICKER 848 FOR BLACK
# 5
43713071BG
STICKER 848 FOR WHITE
# 6
48012281BG
LEFT LOWER HALF-FAIRING
# 6
48012281BK
LEFT LOWER HALF-FAIRING
# 6
48012281CG
LEFT LOWER HALF-FAIRING
# 7
48610732A
INSULATING PANEL, LEFT
# 8
48610742A
INSULATING PANEL, RIGHT
# 9
48012302BG
LOWER HALF-FAIRING R.H.
# 9
48012302BK
LOWER HALF-FAIRING R.H.
# 9
48012302CG
LOWER HALF-FAIRING R.H.
# 10
85041091A
WASHER, SPRING (PACK OF 10)
# 11
48015021AA
UPPER HALF-FAIRING R.H. RED
# 11
48015021AT
UPPER HALF-FAIRING R.H. BLACK
# 11
48015021AW
UPPER HALF-FAIRING R.H. WHITE
# 12
46012491A
LEFT PANEL
# 13
77210853B
77214411AA
SCREW
# 14
85040551A
QUICK FASTENING (PACK OF 5)
# 15
56420711AA
FRONT MUDGUARD ASSEMBLY RED
# 15
56420711AT
FRONT MUDGUARD ASSEMBLY BLACK
# 15
56420711AW
FRONT MUDGUARD ASSEMBLY WHITE
# 16
48410601AG
AIR CONVEYOR
# 17
77210893B
SCREW
# 18
71614011A
SPACER 6.2X8.5X14 (PACK OF 5)
# 19
75840181A
CLAMP, WIRE 11 MM (PACK OF 10)
# 20
85212181A
WASHER, NYLON 9X14X1 (PACK OF 10)
# 21
83014681A
BRACKET, COWLING LH
# 22
77210861B
SCREW TBEI M5X18 (PACK OF 2)
# 23
77210943B
SCREW, SPECIAL (PACK OF 2)
# 24
46012481A
RIGHT BULKHEAD
Here are all the parts relating to the FAIRING of your 2012 848 EVO. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...